

TEST REPORT NO. ZH776 207387.1

UV-PROTECTION



The sample with the following designation

22 08 132 - Knitted fabric

can be certified after testing and assessment with the

UPF 50+

According to AS/NZS 4399:2017

This certificate is valid until: 31.08.2023

Zürich, 17.08.2023

Matz Bachmann
Managing Director, TESTEX AG



Roman Radulov
Technology Team Leader, TESTEX AG